Instruction Manual

reAaCcCING

HPI JAPAN » 3-25-36 TAKAOKANISHI ¢ HAMAMATSU-SHI, SHIZUOKA-KEN » 053-439-0833 » 053-439-0844 FAX
HPI USA » 15321 BARRANCA PARKWAY « IRVINE, CALIFORNIA 92618 ¢ (714) 753-1099 » (714) 7563-1028 FAX




" 1HPI

Eracrnde

Thank you for selecting this HPI racing car! This kit is designed to be easy to build and uses top quality
parts for durability and performance. The staff at HPI Racing tries hard to make everything easy to build
and trouble-free. If you have any problem with this kit, give us a call and we will do our best to help you.

SARHPINA T A =RV AL—Y YT N—ERBRHIREZL T, WCEMSTZNET. CTOF v HBEBEICEHT TSN,
ULOESEMER/ \—VEEBRBL TS, BER/(D2—VYRAERRHRFT, HPIORY v I3 BRICRERRORSELBT
LERDSEHICBHELTRVET. UHEE. REBHBEEVILES, BEIVRDORFE, RIGHPIZTITEBM TS,

R/C Tips
«RICTip

R/C cars are fun to drive, but be aware that driving them in the wrong places can cause serious damage. Never
drive near real cars, animals, or people that are unaware that an R/C car is being driven. When learning to drive,
go to an area that has no obstacles that can damage your car if you have a crash, Stay away from curbs, parked
cars, poles, etc. Always wear shoes when driving!

Important basics...

*  Build this kit in an area out of reach from children. Tools, parts, and liquids can be dangerous!

* Follow the operating instructions for the radio equipment at all times.

*  Always turn on the transmitter before you turn en the car,

*  Keep the wheels of the car off of the ground when checking the operation of the radio equipment.
* Always turn off the radio system and unplug the battery pack when not using the car.

* Follow the operating instructions for the Ni-Cd batteries and Ni-Cd battery charger at all times.

* Insulate any exposed electrical wiring with heat shrink tubing to prevent dangerous short-circuits.

W ETBLUBRDITE
1) BETEEICESEBENT TS,
2) B, AZHDP, IMELEDESTRESERNT TS,

3) EHOFEEREEPE. BNESMOBVATESESRICLUT, BERSZVRISERLUEL & D,
HITHEEEZL £,

4) BEOMSUTPENESEFHROZEC, B, TR, E8, BEAREFTVEME, BOBEVRICUTTEL,
5) =B, SEBEBMUTHRBEBICLULCH > THEIRCLTTS,

6) BEFIvITIES. UTEEELITTIr PEMBELISELTIORICLUTTREN,. WERDEVHLT
EOOEHERCIEVBRICERELTTEL,

7) ETEUTSER, XERORAvFEDD, ETHAONYTJ—OIXRII—E2ETFL. NvTFU—EEHS
BRVWTHEET,

8) Ny T U)—DORASBOZOMDEURNGICDNTIE. MITZDIRBEBICEETINT, BIFEITOTRE.
9) BEO—FOY3—FREBVNERICERBL TFEL),

Fage 2



" 1HPI

Eracrned

«Tools Needed For Assembly

Large Fhillips Screwdriver (#2)
IEIAEDIN— X

1x80 e ———
Small Phillips Screwdriver (#1)
e e FSTRES1— I
( 290 1.5mm Allen Wrench

(included with this kit)

BLF 1 .5mm ' =
I‘t-‘l ‘.!l’

————— Hobhy Knite
mE—Fr12

2903 25mm Allen Wrench
(included with this kit)
AL F 2 5mm

S wn 'I oo v - 2 — Cutt
E s | e ol | Zor—
|w m 1
l ) I Hobby Wrench
| we=LuF

2170 Shock Oil #300 (30 wt.)
(Included with this kit)
VawAT I

Meedle Mose Fliers

a\%‘_‘ ) SYANRIF

Super Glue
iR EEH




1P

T rndG

PARTS SIZE REFERENCE

6807  Shock Shaft
V3wl ueI-

6819 O-Ring P3 [Red
IO T P32

M3T  Ball 3x 4.7 x Gmm (Black) -
M= (TS i)

Al3E Ball 4.7 x 14mm (G .
sl 4 (Gray) e=¢

AlB4 Spring 6 x 1% 1.4mm

AT er
MBS a Steering Joint & —
STZa+rbk .
AIEE b Threaded rod 4-40 x 34mm M
ASwE
MBE  Shaft 4-4-%:( 20mm (Sitver) s yessemns 1
G w () — -
ABT Shaft 4-40 x 24mm (Black) m

2w E (R)

AZ29F Pin 1.5 x 10mm (Silver) T
EX (2L5—=)

AZB0a Flange Shaft 3 x 25mm (Black)
30T VeI R)

AZB0b Flange Shaft 3 x 30mm (Black) _
IS e

AZEA Flarige Shaft 3 x 42mm (Silver) -E-

FIT DT 0R) -

A430F  TF Binder Screw M2x12 (Black)
I SuEvd R

ABBE  Flange Fipe Bx4.545.5 (Black) .
2SI T

ABB0e Shaft (Silver) 3 x 22
Lwd

[ TE

ABS0d Washer M7 x15 w2 (Silver)
Juiip=—

BOGY  Metal Bushing 4 x & x 3mm
AL

BO72  Metal Bushing 5x 11 x 4mm
AEI

BOB0D  Metal Bushing 10116 x 4
A8l

rf"

F=lFeud

= | Z126  Ball End 4-40 Aluminum
- =il (=)

g, T 2214 Button Head Screw M3 x Bmm
N FRR
2224  Washer M3 x & (Black)
Douip—
2242 E-ClipE2
E Uwd
( 7243 E-clip E3
E Uxd
[ 2261 Spring Fin 1.5 x 8mm (Black)
AFUNFEY (T3 u)
— Z283 Spring Fin 2 x 10mm (Black)

AdUnr ey

Z515  Binder Head Screw M3 x
(A o5

526 FHSorewM3x &
ks

2543  Socket H. Screw M3x10 (Black)
Fpud 2D

ZEGE TP Binder Screw M3 x 12mm [Black)
Y BBy IRY

2568 TP Binder Screw M3 x15mm (Black)
AL 2 o )

S yETTRD

ZE78  FH Screw M3 x 12mm (Black)
p ] by

ZE81 TP FH Screw M3 x 18mm (Black)
OSSR IRD

2653 Mut M3
Tk

=

o

h Z576 TP FH Screw M3 x Bmm (Black)
Pestse:

eecesemmsstrs:

O

F

Z684  Flange Locknut M4
FSTtrOyFw

2695 Washer4 x & x 0.3mm
D2 — (2=

- ZT00  Set Sorew M3 x 3
; Ty 22—

w Z728  Threaded Shaft M4 x 20
AFwE

RS4

Fage 4



All parte trees shown 50% actual size. Do not

le throw away any pisces that you cut from the

i rnnee trees until after the kit is assembled.

]

Optional Small Bumper
AdvavITIUN-

Not Used
in this kit
BHLESA

p SOl
L csen.

Mot Used
in this kit
WAL A

A540 (2 sets)

omi

PLASTIC PARTS

6507 A340 A3B0 A370 (2 sets)
0 l Mot Used
m ﬂ .
i WAL
Hot Used
in this kit
BELEEA
— Mot Used
i this kit
EELEEA
6718

A470

A485

A490

c

Page B




J HI I NOTE: po NOT THROW ANYTHING AWAY! Keep ALL parts until after the kit is assembledll

rracrnNeG
V SHOCK ASSEMBLY (Make four shocks) 4 JfEDET,

ABA0  Shock Body Set X2
VIWORT 11—

B80T  Shock Shaft x 4
ERT2 AL Sl o

&817  Sheck Parte Set X 4
Dawanf-veEw k-

2242

&819  0-Ring F3 (Red) x 8
220U P3

Insert two O-rings and snap on the cap.
oUmoE2BEANSET.

2242  E-Clip x B
E Uwd

Make Two FRONT Shock Make Two REAR Shock
OPTIONAL PARTS ML TUME TR

o9
N R
£ “]j r Use masking tape to
Efj:» A :’i-;@ protect the shock shaft. g
s { G ol .
QF 7 o PEECE YT R 3
E ]-[\D ERAITER A =
(= oF S — :
o il ﬁ The rear shogks
EBOT  Stainises Stes! Shock Shaft x 4 @ all of the way onto the shock shaft. e do not use spacer D.
o 5h':':f,::w::m;:n) A G FIUANEL BEETRADAATFEL. UTRE @) AnEth.
6812 Shock Cap (Silver) x ¢ | Cut the cap off of the oil bottle and fill shock. Assemble shock as shown.
VawDFew
6814 Bladder % &
F55—

NO BUBBLES!
GBZE  Spring 26 x 6.0 % 1.2 (sllver) x 4

AN i PRER6.0%1.2 S T—

ZITO  Shock Ol x 1
A1
x
63.5mm Move the shaft
258" up and down to

remove bubbles,
— then put on the
bladder and cap.

*PoLOEZ
EEDLTESRE
BNTTEL.

m Page 6



" 1P

EACcInNG

NOTE: po NOT THROW ANYTHING AWAY1! Keep ALL parts until after the kit is assembled!!

A490a 32T Diff Pulley A
FIT—1—

32T Diff Pulley B
FoI—1)—

A420b

X2

X2

l

ck)

A490F H. Screw M2 212 (Bla
TR B Y

% B

Ad20e Ring (Gray)
(Nl

Diff Shaft Lblaok)
FIYRT

>

558

e

o
ABBDa Bevel Gear 13T
AL F—

b,

g

&

ABE0E  Bevel Gear 10T
AL —

ABBOc  Shaft (Silver)
ELR

Washer (For Gear Diff)
w3 p—

Grease
G-

242 E-Clip (E2)

E U E2 &RE8

A480¢ 15T Pulley
| Jom

A420d  Pulley Guide

F—u—=711 I

x 2

V DIFFERENTIAL ASSEMBLY (Build two differentials) 212w HEDET,

IMPORTANTIN EESEZMT

Apply #2160 grease onf
all parts shaded gray.

* I —mEDIC T I2E
HEEITFEL,

Snap E-Clip onto Diff Shaft. ASED
*FP—BANTLOSGE U/TE
ANTRE.
Align arrowheads so the screw holss match up.
EEOUBICShEET.
V PULLEY ASSEMBLY (Build two pulleys) 2 £ REDZET.,
¢ A490 d ,
Beﬁv% I@:}:"g. Toward Belt
*FI=E(C]
o_o -
Super Glue
R
Mot too much!
DHFECER!

18 Tooth Pulley

Page 7




J HI I NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembledl]

ARG

REAR DEIVETRAIN ASSEMBLY
Y
17 ar B Use the #4 Hole

L& o *HEET #4 D
AIBS  Joint B % 30mm (aluminum) x 1 LT,

EER As the belt
A247  Motor Plate ®x 1 becomes

E-5-IL—t looser, move
AZB2  Side Flate ®1 to the next

1 EFL—F 7526 greater number.
i TR R

— S RIGHT SIDE

2224 Washer Bk Bx 0.5 (Black) x 2 f: “
DuYv= (TS ’-

| —
526 FH Screw M3 x & x B
"3
Z653 Nut M3 ik
Tk
Do Not Cut N
* COBIDENSEL 2~ ._./'yzsa%
1B | TS'FEL'. @ ,mg\g,\
LEFT SIDE 28
aa70 | ! O i
P SrEomicaneR X VREAR DRIVETRAIN ASSEMBLY (From Pge T6tp3)  PT—3THoRT

ABZ2  Gear Shaft 4 x 50 (Black) x 1
Fruedb (TSwin

A288 a Spur Gear Hub x 1
HA LD RNT Z251 (Black)
H m (FTwin
= IJ"Lr'\L.Tur'H' 2
AZ23 b Plin 1.5 x 10mm (Silver) x 1 7243
EY (3l—=)

A4TO  Rear Bulkhead Set x 1
UehiLdne B -

A208b (Siver)
(2= BINA

-

BOS7  Metal Bushing 4 x 8 x 3mm = 1
AP

2245  E-olip ED x 1
E Uwi

—
7251 Spring Pin 1.5 x Bmm (Black) x 1
ATUTE (TSwT)

75156 Binder Head Screw M3 x 5 ®
DA RRE (2= J[Sllver-]

(T

2695 Washer 4 x & x 0.3mm x & T g
Do — (2 LIT=1 (S-Iver} |7

A470

Fage &



A InNG
- . -

180mm
and
1890mm

#7097 Z3

#7086 911 TURBO
#7037 ACCORD
#7092 MB DTM
#7093 A4

#7096 NSX (190mm)

#7036 911 GTI
#7087 NSX (200mm)
#7091 GTR

#7084 VIPER

#7060 DODGE RAM

#7086 F355

NOTE: po NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!! ] I

M3T Ball 3x 4.7 x 8mm (Black)

=L (523

AlBE  Shaft 4-40 x 20mm (Silver)
A5 w (iR

®

Shaft 4-40 x 24mm (Black)
25w ()

®

ABT0  Upper Suspension Set

Full=t2Evl

Cup
M=lFra

1

ZT728  Threaded Shaft Md x 20
25w

x

oy ASSEMBLE UPPER SUSPENSION ARMS I

ake two Upper Arms &2 BDDHHUTET.

A7mm (1.85")
B +4mm (1729 .

-

URFwi—P—L4

Rear Upper Arm

Actual size shown

Front Upper Arm 0O P9/ i—F—5h

(G

e z35mm (137

I—-I

40.5mm (16")

Steering Linkage A7 P 228910w F
[ 180mm IEELGIER]

il 45.5mm (1.79")

AlET

VLOWER REAR SUSPENSION (Make two) IER TAGEMHITET,

7

Al38  Ball 4.7 x 14mm Gray % 2
M—ib (TL—8)
RIGHT
— LEFT
AZBOFP Flange Shaft 3 x 30mim %2 +150IILA 2
ISVT vyIk * TL— FLVA ]
i AI3E
AB40  Front Bulkhead Set % 1 o R B
ORI IAw FEw b
AdBD 5us&nsion Arm Set w2
— Ltz b
ABST  Rear Axle (Black) Bx 38mm x 2
PLAN
B Metal Bushing Bx11x 4mm x 4
N
F! =
Lt ]
7242  E-Clip E2 (Silver) %2 o i s
E Uwy - &) i
\® n. 1 _
—_— N A, : an
'l 7 _—
Z253  Spring Pin 2% 10mm % 2 AEE
1N RS i) fe] i A340 @
[ L L]
D I |
I
Page 9




A InNG

NOTE: po NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!! ] I

AZH  Belt S3M 501 % 1
A=
AZ42  Belt 53M 162 % 1

Rk

A3Q0 Servo Saver Set %1
H——/i—ty bk

A4T0  Rear Bulkhead Set %1
Ui aavy Bt -

o,

=

e,

o

BOGT Metal Bushing 4 x & x 3mm  x 1
mEUE

BOEO  Metal Bushing 10 x 16 x 4mm x 2

NPUS

ST e—

526 FH Screw M3 x Bmm %1
USRI

Z5TE TF FH Screw M3 x Bmm %1
SR u IR

PREAR DRIVE ASSEMBLY
£

pere] '
Short Belt
T

o, Ao Lo
3 %

|

AZBOE Shaft 3 x 30mm (Black) %2
3T eIk

R

-

AZB Flanqa Shaft 3 x 42mm w2
LT LIk 8

AZE0  Upper Suspension Mount Set 1 1
Poli="02¥327FEvk

AB20a Arm Brace Silver x1
P=LTlL—2

242 E-ClpEZ2 x4
E-Uif

Yppessus:

Z56E  TF Binder Screw M3 x 12mm % 2
MY RS azs

578 TF FH Screw M3 x 12mm w2
HIFuI W TR

ABS0  Dogbone (Silver) & x 42.5mm » 2
AT TpT - (E0)

ABSZ2  Dogbone (Black) & x 50mm  » 2
ATTU5 I (R

JE62 (Blagk) &8

Fage 10

PREAR SUSPENSION ASSEMBLY (Build Both Sides )
HEeRTEaellduEd.

—
-

I5TE




U HPl o

Eracrned

NOT TH

ANYTHING AWAYI

Keep ALL parte until after the kit is assembled!!

OPEN CHHSSIS RAG

V INSTALL REAR BULKHEAD i
A138  Ball 4.7 x 14mm (Gray) w2 7]
m=J
e - s Attach both
" - ) rear shocks.
AIBE  Joint Alum, 8 x 30mm w2
CERPA e
AZ40  Front Bulkhead Set %1
ORIy FEY
ABT0  Upper Suspension Set n 2
Pult—92Lw
AZ30  Main Chassis (Graphite) %1
A Ypy—
[
Z526 FH Screw M3 x Bmm % 2
TSR
2576 TP FH Screw M3 x Bmm %3
TSFwEVIRD
578 TF FH Screw M3 x 12mm w &
HISHuE T w D
BT Fisrls3
*TPR Q-
A1B0  Serve Saver Shaft %1 TEERING A MBLY
T-e—/—ye I V & G ASSEMBL
AlB1  Servo Saver Pipe x1
H—mE—1—/t1 7
ME2a ga_r;?’zﬁ_a‘rt;ﬂ';lgt x1 -‘\'l-ah shearing joint as shown. _@
Use 90 degree
steering arm,
a0 —BNTHD
FEERNET,
AlB2 b Spring & x11x1.2mm x 1
R%'J e g
A183  Pllot Shaft 4 x 15mm x 1
TAS i = El b AR el o
y L
Al85a Steering Joint x1
ET@ar ik ; B
Steering Linkage Steering Linkage
A0  Servo Saver Set X1 AFPUSTITOYE AFPULTE(Oy E
H—me—1rn—evk
== A little play in the steering linkage
2126 Ball End 4-40 (Sllver) x 3 helps the car go straight easily.
M—JLTY B (=)
7242 E-ClipE2 % 2 I
E-lUid —
S e
= = ~§ =
25626 FH Screw M3 x Bmm x 2 f// T — |
e~ Flzee
FPage 11
- —r



1P

Eracrna

NOTE: po NOT THROW ANYTHING AWAY!l Keep ALL parts until after the kit Is assembled)!

AZB0a Shafe 3 x 285mm (Black) X2
2SDD e E R

-

= —— — ——— e

AZB1  Shaft 3x 42mm (Silver) x 2
23V U+ F (D)

AZE0  Upper Suspension Mount Set x 1
Puli—829ayFev

A4S0 Suspension Arm Set 2
HRFP-hLBw -

AdB0  Upright Set x 1
FudS+1 vk

x1

ABZ20b Arm Brace 40 (Black)
FP=hTL—2

ABBE  Front Asle (Black) 5 x 32mm = 2
oA

V FRONT BULKHEAD ASSEMBLY (Build both sides) fE&#H1UITHET.

Frant of Car 20 -

A3G0
Lower Front hMount

The bottem of the
lower front mount
has four dimples
=W

NOTE!! BE3cul
A4E0 Left arm is marked #1
A4E0 Right arm is marked #2
H 1 AR,

0V ERYawlI -

ABBC Do‘?bohe (Silver) & x 42.5mm x 2
AT T2 )

ABS2  Dogbone (Black) 8 x 50mm  » 2
AT T (R)

BOBO Metal Bushing 10 x 15 x 4mm x 2
*EI

o

D126 Ball End 4-40 (Silver) % 2
=i (EWT—)

2565 TP Binder Screw M3 x 12mm  x 2

N W FRwE TR

T

Z&TE TP Sorew M3 x 12mm (Black) » 2

SIS YwERTRY

I

Z581 TP FH Screw M3 x 18mm x4

HIE TR

t

AB38 Flange Plpe Zxt.5x5.5 Black x 4 #2HSAERALET.
ISV
BO72  Metal Bushing BxMxdmm  » 2
AS
BOBC Metal Bushing 10 %15 x 4mm = 2
AL
=
£126  Ball End 4-40 (Slilver’ ¥ 2
M=JLT2 B (L=
Z242  E Clip (E2) Silver x4
E xS E2 @8
—
2263  Spring Pin 2 x 10mm x 2
IUng ey
2543 H. Screw M3 x 10 Black X 4
Frud 23
6819 Slicone O-Ring P-3 (Red)  x 4
UM P3
1 Front Upper Arm
s i Wi i IOV RFuli=T=1
AlZE  Ball 4.7 x 14mm Gray x 4 i
M= (FL—8)
A340  Front Bulkhead Set x 1
OV ENILOAy FEY =
AMD  Bumper Set % 1
AW b T )
A4EE5  Front Shock Mount %1

ABS2 Black (200mm) S

"

-

. 25 S Y ol "-.I_‘\ - ‘2__;:—-___-&
@J}), Attach both shocks. LE—= 2 Steering Link
= { teering Linkage
3= 1D ERONIRT. G ATPUVISAOE

AIBE

Fage 12




= Il 11
o aerrrwes  NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

VSERVO AND SWITCH MOUNTING

L e—— ]
AlBBE Threaded rod x 1 . %

ZFw ze )
AIB0  Serve Saver Set %1

H—mtE—"1—fE
A48B0  Suspension Arm Set ® 2

TAFP=LOEw
Z125 !! Cup (Ase. ize) % 2

el o

==

2126 Ball End 4-40 (Silver) x1 Three servo arms are supplied:

M—LIE (L) P : .

B (¥ €FBY Sanwa, Air, KO, JR. 27 Fasition for large servos.
€7D Other.
1

Z578 TP Screw M3« 12mm (Black) x 4 €ED Futaba, Tamiya. 75/1 o 8

WIS HwEN T R Use the screw supplied with the

servo to attach servo arm.
LY
-
Position for small servos,
*@EICERLT Tl

OV FFPMuw 2w

ABAO  Fromt Bulkhead Set . V INSTALL UPPER DECK

Cut Here
Dw LET.

L

e
s

2826 FH Screw M3 x 8mm X 2
THSRT

2686  Upper Deck FRF x 1
Ful—TwF

Qppocmezss:

Z568 TF FH Screw M3 x 12mm x4
LA 0 -] )

2876 TP FH Screw M3 x &Bmm x 2
YISy ETRT

AZT0  UpperS nsion Set 2
Upper Guepensio x V INSTALL BATTERY MOUNT

BERTELGEMAUTET.
AMO  Bumper Set x 1
= -
Mot too tight! This scraw should not ke
\"—"_ fully tightensd so that the battery door
y canh apan and close easily.
2526 FH Screw M3 x Bmm 4
UoSRD H STy F =TS = L
= ACH<RBICZBEHIDF T
» ERDHTHS | DGRENT F&L),
Z578 TFFH ScrewM3x12mm x4 “
P slir & 3]

-
w VL

ZE81 TP FH Serew M3 x 18mm ® 2

FS5 5 CITR e A L
i P T
o <
Z653  Nut M3 X # e e — :
Tk ¥ :

w Page 13



JHP)

NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit Is assembled!!

E635  Pinion Gear 38T
EZAuFe

2180 Antenna Fipe and Cap Set
FPUuFFiATd Feuld

%1

Binder Screw M3 x Bmm
IAY il o )

Z700  Set Screw M3 x 3mm
TERD

%1 Mount the spaed control on the inta antanna mount and
7001 chassis or upper deck. sttach cap.
Y—RMF-=TTANEBELIT, PUTTEPUTTIAD
CALFr o TELET,
% 2

6122 Medium Body Fins

AFw Ty

AZT70  Upper Suspension Set
wli=gdzw b

Bemaeanr:

2578 FH Screw M3 x 12mm
Y3 Fuvd xo

Cperemme=

Z569  TF Binder Screw M3 x15mm
NA VB Suud

INSTALL MOTOR

Install a motor and
attach the pinion gear.

v

* FP—E<OSL5]
WELET,

Adjust motor screws so gears mesh sraoothly,

MOUNT RADIO EQUIPMENT
Use servo tape (#6183)
to mount radie equipment.

Insert antenna into
antenna tube. Fress tube

CHEME

MOUNT THE WING

i i e M T o

et22 %,ﬁ 6122 %H Optional Body Mount For Tamiya Bodies
Z34  ButtonHead Serew M3xb x 2 = =, o EDMT  —ZRAT SHIC
TR Fud 2D BVET,
2883 §L3 rs x 2 ABTO :
5130  Super Radial Tires x4 MOUNT THE TIRES
(4510) Insert foam into tires.
7684  Flange Locknut Ma x 4 At

CANEY.

Page 14

Insert wheels  Apply super glue to tire
into tires. where it touches wheel.
M —ILESST B PERT —ILOREIC
CEOAHET. BHEESEMERLAHST,



"1HPI

EACInNG

GEAR RATIOS BraRsCiantedCl)

TUNING TIPS v 7Py T4 R

A1B0 and AZ56 Turmbuckles

oo B

o=

3 |j..,-)ﬁ; )

B -
Universal Dogbones

A287 2 Speed Transmission

Springs

Al Super Shock Set

PART# PINION 106Gse70e) MNGrens) 122278 T

6623 23 1113 Medium :;4 e
6624 24 10.67 #6624 #6625 #6826 | = =
6625 25 Does Not 10.25 Copper Silver Gold - :1"1‘-
6626 26 Fit In Car 9.85 1w ii— SILr— u R B
6627 27 9.46

6628 28 9.16

6629 29 840 | 8.84 -

6630 | 30 813 | 855 RODIES FEyum

6631 31 7.86 8.27

6652 92 7.62 5.00 Quick Steering

e =] [ | O

6635 35 695 | 7.33 FA=RTAREY N

6636 36 676 | 7.12

6637 37 659 | 6.93

6638 386 | 586 | 6.41 6.74 Neutral Steering

6639 39 5.71 6.24 6.57 =a=hk3L =

6640 40 | 6556 | 6.09 | 641 #1067 MoK (200w}
6641 a1 5.43 5.94 | 6.26

6642 42 5.3 5.6 6.1 Mild Steering

6643 43 | 6.8 567 | 5.96 TAILE

6644 44 | 5.06 | 554 5.62 U\ RE— ED—2@%)

6645 45 | 4.95 5.41 5.69 L i

Lz
AZ209 Sway Bar Set

For The R54 Sport

HOP-UP PARTS FOR YOUR
RSU SPORT!

AZ232 Pro Graphite Chassis J
A237 Front Shock Tower :
ABESE Pro upper Deck 4

000

BO43 Ball Bearing Set For R64 Sport

Fage 15



BRR3<E rarts LIST

Part # GQTY Mame

* 300
* 4520
B30
G122
* Gi3e

- - B3

L
2
2
2
2
2
2
2
2
2
2
2
4
4
3
1
1

V-

- M G M —

HPI PRO CONTROL ESC

LOW PROFILE SUPER RADIALS

SUPER RADIALS

BODY FIN (MEDIUM) SILVER

7075 ALUMINUM BALL END 4.7 x 14mm
SERYO TAPE 20 x 100mm

BODY POST (4-40/3mm)

PIMION GEAR 35T &4 PITCH

SPUR GEAR 1227 84 PITCH

SHOCK SHAFT 3 x 31mm

SHOCK CAF 12mm (GREY ANODIZED)
BLADDER 10 x 4mim

10mm SHOCK PARTS SET

10mm FISTONS TEFLON SET

SILICOME O-BING P-3 (RED)

SPRING 26 x 8.5 x 1.2mm COFFER (S0FT)
SPRING 26 x 6.0 x 1.2mm SILYER (MEDIUM)
SPRING 26 x 5.5 x 1.2mm GOLD (HARD)
SPRING 1.4mm (WHITE)

SPRING 1.45mm (YELLOW)

SPRING 1.5mm (RED)

SPRING 1.55mm (BLACK)

SPRING 1.6mm (GREEN)

SPRING 1.68mm (BLUE)

SPRING 1.7mm (PURPLE)

SUPER SHOCK SET 45-66

BALL 4.7 x 14mm (GREY ANODIZED)
JOINT 8 x 30mm (ALUM,)

ALUMINUM PILOT SHAFTS (Use With Ball Bearings Only)

SERYD SAYVER SHAFT

SERYD SAVER FPIPE

SERVD SAVER NUT AND SPRING

FILOT SHAFT & x 15mm

STEERING JOINT AND THEEADED SHAFT
THEEADED SHAFT 4-40 x 24mm BLACK
FLANGE SHAFT 3 x 2Bmm, 3 % 30mm BLACK
FLANGE SHAFT 3 x 38, 3 x 42mm SILYER
TUEHBUCKLE M4 x 18mm

GEAR SHAFT 4 » 50mm BLACK

HERF WING (WOYEN GRAPHITE) (NARROW RS54)

SWAY BAR SET (NARROW RS54) (ALL RS54 PROJSPORT)

NERF WING WOVEN GRAFHITE (WIDE R54)
REAR SHOCK MOUNT (WOVEN GRAFHITE)
FRO GRAFHITE CHASSIS (WOYEN GRAFHITE)
FRONT SHOCK TOWER (GRAPHITE)

BELT 53M 501 (167T) 3.5mm

BELT 53M 162 (54T) 4mm

MOTOR FLATE (RS4 PROJSFORT)

OME-WAY FULLEY 18T FOR RS54

TURNBUCKLE 4-40 x 18&mm SILYER

SIDE PLATE (RS4 PRO/SPORT)

2 SPEED TRANSMISSION (FOR RS4 SPORTIFRO)
SPUR GEAR HUE WITH FIN

FRONT BULKHEAD SET

UPPER SUSPENSION MOUNT SET

UPPER SUSPENSION SET

SERYD SAVER SET

Retail Price

202.00
13.00
13.00

2,00
12,00
4.00
3580
5.89
4,89
3.00
350
2.00
450
4.00
1850
450
450
450
450
450
450
450
450
450
450
32,00
4.00
2.00
6.00
3.00
250
3.00
4,00
1.00
200
5.00
5.00
4.00
8.00
1200
21.00
12.00
18.00
48,00
10,00
B.00
&.00
&.00
34,00
4.00
8.00

Page 16

o

Part # QTY Name

BUMPER SET
SUSPENSION ARM SET

UPRIGHT SET

REAE BULKHEAD SET

FRONT SHOCK TOWER (FOR SPORT/NITRO)
32T PULLEY SET (GEAR DIFF)

RS54 FRONT OME-WAY DIFF Il

SLIPPER CLUTCH SET (FOR RS4)

32T BALL DIFF SET

RS54 UNIVERSAL DOGBONES (FR) (NARROW)
RS54 UNIVERSAL DOGBONES (RE) (NARROW)
RS54 UNIVERSAL DOGBONES (FR) (WIDE)
RS54 UNIVERSAL DOGBONES (RR) (WIDE)
ARM BRACE SET (FOR R54) (FRONT & REAR)
SHOCKBODY (2PCS)

DOGBONE 6 x 42.5mm SILVER

BOGBONE & x 50mm BLACK

AXLE Bx 32mm (FRONT) BLACK

AXLE B x 3Bmm (REAR) BLACK

DIFF SHAFT BLACK

RS4 PRO UPPER DECK {WOVEN GRAPHITE)
UPPER DECK FOR RS54 SPORT (BLACK FRF)

FE SHOCK. TOWER WOVEN GEAPHITE (RS54 PROVNITRED R54)

SPORT SHOCK SET (2 S5ETS)

FLANGE PIPE 3 x 4.5 x 5.5mm BLACK
DIFF BEVEL (GEAR SET

BALL BEARING 4 x B x BmmZZ

BALL BEARING 5 x 11 x 4mmZZ

BALL BEARING 10 x 15 x 4mmZZ

BALL BEARING SET FOR RS4 SPORTIPRO
METAL BUSHING 4 » & x 3mm

METAL BUSHING 5 x 11 x 4mm

METAL BUSHING 10 x 15 x 4mm

BALL CUP

BALL END 4-40 ALURMIMLIM
ANTENNA PIPE AND CAP

SILICONE OIL #300

WASHER M3 x Bmm BLACK

E CLIF E-2 (E&-2) SILVER

E-CLIP E3 (ETW-3)

SPRING PIN 1.5 x 8mm

SFRING PIN 2 x 10mm

BUTTON HEAD SCREW M3 x Bmm (SILVER)
FLAT HEAD SCREW M3 x Bmm {E-lLVERJ
CAP HEAD SCREW M3 x 10mm

TP. BINDER HEAD SCREW M3 x 12mm
TR, BINDEE H.SCEEW M3 x 18 BLACK
TF. FLAT HEAD SCREW M3 x Bmm

TP, FLAT H. SCREW M3 x 12mm BLACK
TP, FLAT HEAD SCREW M3 x 18&mm
NUT M3 BLACK/SILYER

FLANGE LOCK NUT M4

WASHER 4 % & x 0.3mm (SILVER)

SET SCREW M3 x 3mm

THREADED SHAFT M4 x 20

ALLEN WRENCH 1.5mm [E':ILVEFE.}
ALLEN WRENCH 2 5mm (SILVER)

HPI

RTINS

Retail Price
B.00
5.00
5.00
7.00
2.50
&.00
32.00
23.00
38,00
34.00
34.50
34.00
34.00
6.00
3.50
5,50
B.50
8,50
B.50
5.00
19.00
10.00
10.00
18.00
3.50
65,00
14.00
14.00
15.00
49,98
1.80
1.80
1.50
5.00
5.00
1.00
3.50
1.00
1.00
1.00
1.60
1.50
1.00
1.00
1.50
1.00
1.00
1.00
1.00
1.00
1.00
2.50
1.00
2.00
280
1.00
1.00




	sport-001.jpg
	sport-002.jpg
	sport-003.jpg
	sport-004.jpg
	sport-005.jpg
	sport-006.jpg
	sport-007.jpg
	sport-008.jpg
	sport-009.jpg
	sport-010.jpg
	sport-011.jpg
	sport-012.jpg
	sport-013.jpg
	sport-014.jpg
	sport-015.jpg
	sport-016.jpg

